Choose Category

     Quick Search   Minimize
  

Product List
Drive Housing - Bean Rod
Quantity 
 

The Orthman Bean Rod was originally introduced in 1978. At that time it was equipped with a welded chain box and various sweep points. In 1980 a cast chain box was added to the drive and a drill point was adopted. In 1990 a larger Super Sweep point was adopted and continuous rods up to the chain box were used. In 1993 a narrower point from the 9300 cultivator was introduced. The following information pertains to rods manufactured since 1990. Most rods in the field have been changed to facilitate these parts.

 

 

KeyQtyPart #Description
15102-007Nut 1/2”
(Not Available)
25108-020Lock washer 1/2”
(Not Available)
31330-167 Windrow rod Right
41331-007 Shield Right
51311-218Foot piece, obsolete Used from April 1989 to March 1993
(Not Available)
51311-286Foot piece, obsolete Used after March 1993
(Not Available)
51331-010Foot piece, obsolete Used prior to April 1989
(Not Available)
61164-002Point, obsolete Used prior to April 1989
(Not Available)
61164-034Point, obsolete Optional runner point, use with 311-286 foot piece
(Not Available)
61164-042Point Used from April 1989 to March 1993
(Not Available)
61164-043Point Used after March 1993
(Not Available)
61331-037Point, obsolete 164-002 with nut and screw
(Not Available)
71102-049Nut 1/4”-20, square, use with 106-054
(Not Available)
71104-001 Roll pin 5/16” x 1 1/2”, used from April 1989 to March 1993
71104-039 Roll pin 5/16” 1 1/4”, used after March 1993
71106-054Screw 1/4” x 1”, Flat head machine screw used prior to April 1989
(Not Available)
81104-032Roll pin
(Not Available)
91331-008 Shield Left
101330-168 Windrow rod Left
112100-124Bolt 1/2” x 3 1/4”, Grade 5
(Not Available)
121100-158Bolt 3/4” x 2 1/2”, Grade 5
(Not Available)
131108-022Lock washer 3/4”
(Not Available)
141102-009Nut 3/4”
(Not Available)
151330-969 Standard
162330-151 Strap
172100-120Bolt 1/2” x 2 1/2”, Grade 5
(Not Available)
1811100-100Bolt 5/16” x 3/4”, Grade 5
(Not Available)
1911108-017Lock washer 5/16”
(Not Available)
201331-011 Cover
211150-023 Gasket
221104-004 Roll pin 3/8” x 2”
231104-020Roll pin 3/8” x 3/4”
(Not Available)
2412106-087Bolt 5/16” x 1 1/2”, Socket head
(Not Available)
251140-058Plug 2MP, Square head
(Not Available)
261331-677Casting, left obsolete
(Not Available)
271126-027 Sprocket 50B20, Taperlock
282126-037 Lock bushing 1 1/4” taper
292126-025 Sprocket 50B16, Taperlock
301331-673 Idler arm assembly Includes items #1, 2, 31-34 and 36
311126-028 Idler sprocket 50-13 with 1/2” bore
322108-001Flat washer 1/2"
(Not Available)
332102-015Jam nut 1/2”
(Not Available)
341106-021Set screw 1/2” x 2”, Square head
(Not Available)
351100-119Bolt 1/2” x 2 1/4”, Grade 5
(Not Available)
361330-962 Idler arm
371331-020 Bushing .750”OD x .510”ID x 1 1/4”
381126-036 Lock bushing 1” taper
391331-019 Roller chain #50 x 54 3/4”
404100-209Bolt 3/8” x 1”, Grade 5
(Not Available)
411331-676 Casting obsolete
422330-955 Drive shaft 1 1/4” x 9 1/4” long
432330-088 Square key 1/4” x 1 1/4”
444120-036 Bearing
452120-054 Lock collar 1 1/4” Bore
461140-028Fitting 6MP x 6FP 90° elbow
(Not Available)
471152-016 Breather
481340-119 Motor with key Hydraulic, includes item #52
492330-164Hose 1/2” x 8’ hydraulic hose with 8MP ends
(Not Available)
501102-015Jam nut 1/2”
(Not Available)
511198-135Plug 6MB
(Not Available)
521152-478Key #808 woodruff
(Not Available)